
ʆTABLE OF CONTENTS 
1. PRECAUTIONS    P2 

 

2. POWER REQUIRMENTS   P3 

 

3. BEFORE YOU BEGIN     P4 

 

4. SUPPLIED COMPONENTS / SUPPLIED HARDWARE    P5~P6 

 

5. PARTS LIST    P7~P10 

 

6. ASSEMBLY INSTRUCTIONS / ADJUSTABLE CUSHION   P11~P15 
 

7. EXPLODED DIAGRAM   P16~P21 

 

8. FOLDING INSTRUCTIONS / UNFOLDING INSTRUCTIONS  P22~P23 

 

9. TRANSPORT INSTRUCTIONS/ CORRECT USE   P24~P25 

 

10. MAINTAINENCE   P26~P27 

 

11. IMPORTANT STEPS P28 

 

12. MUSCLE CHART   P29 

 

13. STRETCHING ROUTINE  P30 

 

14. TROUBLESHOOTING  P31 

 

15. WARRANTY  P32~P33 

 

16. COMPUTER OPERATION  P34~P42 

 
 
 
 

Yowza Technical Support 
 

877-969-9240 
 

 
Enter Serial Number:  ________________________ 
 

 
Enter Original Sales Order #  ________________________ 

 
 

Purchase Date: ______________ 



2 YOWZA OSPREY TREADMILL 

 

 PRECAUTIONS 

 
 
Precautions: 

 
WARNING: To reduce the risk of burns, fire, electric shock, or injury to persons, read the following important precautions and 

information before operating the treadmill.  It is the responsibility of the owner to ensure that all users of this treadmill are 
adequately informed of all warnings and precautions. 
 

¶ Use the treadmill only as described in this manual. 
 

¶ Place on a level surface, with 6 feet (2 m) of clearance behind it.  Do not place the treadmill on any surface that blocks air 
openings.  To protect the floor or carpet from damage, place a mat under the treadmill. 

 

¶ When choosing a location for the treadmill be sure that the location and position permit access to a plug. 
 

¶ Keep the treadmill indoors, away from moisture and dust.  Do not put the treadmill in a garage or covered patio, or near 
water. 

 

¶ Do not operate the treadmill where aerosol products are used or where oxygen is being administered. 
 

¶ Keep children under the age of 12 and pets away from the treadmill at all times. 
 

¶ The treadmill should not be used by persons weighing more than 300LBS (136Kgs). 

 

¶ Never allow more than one person on the treadmill at a time.  Wear appropriate exercise clothing when using the treadmill.  
Do not wear loose clothing that could become caught in the treadmill. Athletic support clothes are recommended for both 
men and women.  Always wear athletic shoes. Never use the treadmill with bare feet, wearing only stockings, or in 
sandals. 

 

¶ When connecting the power cord, plug the power cord into a grounded circuit.  No other appliance should be on the same 
circuit. 

 

¶ Always straddle the belt and allow it to start moving before stepping onto the belt. 
 

¶ Always examine your treadmill before using to ensure all parts are in working order. 
 

¶ Allow the belt to fully stop before dismounting. 
 

¶ Never insert any object or body parts into any opening. 
 

¶ Follow the safety information in regards to plugging in your treadmill.       
 

¶ Keep the power cord away from the incline wheels and do not run the power cord underneath your treadmill.  Do not 
operate the treadmill with a damaged or frayed power cord. 

 

¶ Always unplug the treadmill before cleaning and/or servicing.  Service to your treadmill should only be performed by an 
authorized service representative, unless authorized and/or instructed by the manufacturer.  Failure to follow these 
instructions will void the treadmill warranty.     

 

¶ Never leave the treadmill unattended while it is running. 
 

¶ Use ñsafety keyò when operating the treadmill and make sure the ñsafety keyò is clipped to the users clothing. 
 

¶ The cell phone signal might interfere treadmill functions, keep the cell phone away from the motor hood. 
 
Remove the ñsafety keyò and store it in a safe place when the treadmill is not in use.  Keep the ñsafety keyò away from children.

  



http://www.yowzafitness.com/ 3 

 

 POWER REQUIREMENTS 

 
Power Requirements: 

 
IMPROPER CONNECTION OF THE EQUIPMENT GROUNDING CONNECTOR CAN RESULT IN THE RISK OF AN ELECTRIC 
SHOCK.  CHECK WITH A QUALIFIED ELECTRICIAN OR SERVICE MAN IF YOU ARE IN DOUBT AS TO WHETHER THE 
PRODUCT IS PROPERLY GROUNDED.  DO NOT MODIFY THE PLUG PROVIDED WITH THE PRODUCT, IF IT WILL NOT FIT 
THE OUTLET; HAVE A PROPER OUTLET INSTALLED BY A QUALIFIED ELECTRICIAN. 
 
This treadmill can be seriously damaged by sudden voltage changes in your homeôs electrical power.  Voltage spikes, surges and 
noise interference can result from weather conditions or from other appliances being turned on or off.  To reduce the possibility of 
treadmill damage, always use a surge protector (not included) with your treadmill. 
 
Surge protectors can be purchased at most hardware stores.  The manufacturer recommends a single outlet surge protector with a 
UL 1449 rating as a Transient Voltage Surge Suppressor (TVSS) with a UL suppressed voltage rating of 400V or less and an 
electrical rating 110VAC, 15 amps. 
 
This treadmill must be grounded to reduce the risk of electrical shock.  Grounding provides a path of least resistance for electric 
current, should the treadmill malfunction.  This treadmill is equipped with an electrical cord that has an equipment-grounding 
conductor and a grounding plug.  Always plug the power cord into a surge protector, and plug the surge protector into an 
appropriate outlet that is properly installed and grounded in accordance with all local codes and ordinances. 
 
This product is for use on a nominal 110-volt circuit, and has a grounding plug that looks like the plug illustrated in the drawing 
below.  
GFCI outlets and GFCI Circuit Breakers are NOT recommended for use on this product. GFCI outlets and GFCI Circuit Breakers 
may cause this equipment to function improperly. 
 
 
 
 
 
 
 

 



4 YOWZA OSPREY TREADMILL 

 

 BEFORE YOU BEGIN 

 
Open the boxes: 

 
Open the boxes of your new equipment. Inventory all parts included in the boxes, and compare them to the Supplied Components 
and Supplied Hardware lists on assembling manual for a full count of the parts included. If you are missing any parts or have any 
questions contact us directly. 
 
 
Gather your tools: 

 
Before you begin, make sure that you have gathered all the necessary tools you may require to assemble the unit properly.  Having 
all of the necessary equipment at hand will save time and make the assembly quick and hassle-free. 
 
 
Clear your work area: 

 
Make sure that you have cleared away a large enough space to properly assemble the unit.  Make sure the space is free from 
anything that may cause injury during assembly.  After the unit is fully assembled, make sure there is a comfortable amount of free 
area around the unit for unobstructed operation. 
 
 
Invite a friend: 

 
Some of the assembly steps may require heavy lifting.  It is recommended that you obtain the assistance of another person when 
assembling this product. 
  
 
User Weight Limitation: 

 
Please note that there is a weight limitation for this product. If you weigh more than 300LBS (Approx. 136 Kgs). It is not 
recommended that you use this product.  Serious injury may occur if the userôs weight exceeds the limit shown here.  This product is 
not intended to support users whose weight exceeds this limit.  
 
 
 
Care and maintenance: 

 
The safety level can be maintained only if it is examined for damage and wear. 
 
Replace any defective components immediately and stop all use of the equipment until repaired. 
 
Always take care when mounting the equipment.  Straddle the equipment by placing your feet on the straddle rails. Dismount from the 
equipment only after all parts have stopped. 
 
Always check the wear and tear components like pulley, belts, etc.éTo prevent injury. 
 
There is an emergency stop, in the form of a SAFETY KEY, to prevent injury; you can stop the treadmill immediately by actuating the 
emergency stop for emergency dismount. 

  



http://www.yowzafitness.com/ 5 

 

 SUPPLIED COMPONENTS 

 
This list identifies the major components you will use to assemble this product. 
 

 

No. Description Qty. 

 
 

 

267 Handlebar 2 

258 Upright fix bolt cover-left 1 

221 Upright fix bolt cover-right 1 

265 Left Handlebar cover ïoutside 1 

264 Left Handlebar cover ïinside  1 

263 Right Handlebar cover ïinside 1 

262 
Right Handlebar cover ï
outside 1 

E Power Cord 1 

130 Safety Key 1 

F Silicone bottle 1 

   

   

   

   

   

   

   

   

   

   

   

   

 



6 YOWZA OSPREY TREADMILL 

 

 SUPPLIED HARDWARE 

 
This list identifies the hardware you will use to assemble the product. To help distinguish between the various types of 
screws and bolts, use the scale below to measure them and compare them to the sizes listed. 
  

 

No. Description Qty.  

 

837 M10x58 Bolt 4 

126 M8X12 Allen head bolt 6 

843 M3X14 Screw 8 

A 5mm Allen Key 1 

B 6mm Allen Key 1 

C Screwdriver  1 

D 5mm Allen Wrench 1 

   

   

   

   

   

   

 

 

 

 
 

MILLIMETERS 



http://www.yowzafitness.com/ 7 

 

 PARTS LIST 

 
Item No. Description Qty. Part No. 

 

109 Safety key base  1 OSPREY-109 

110 Safety key base fix plate 1 OSPREY-110 

126 M8X12 allen head bolt 10 OSPREY-126 

130 Safety key  1 OSPREY-130 

131 Console housing -Lower 1 OSPREY-131 

132 Console housing -upper 1 OSPREY-132 

135 Console housing Decorate cover -right 1 OSPREY-135 

138 Console housing Decorate cover -left 1 OSPREY-138 

145 Computer  1 OSPREY-145 

147 Overlay 1 OSPREY-147 

218 Right upright lower cover ïFront 1 OSPREY-218 

221 Upright fix bolt cover-right 1 OSPREY-221 

231 ID25XOD31XOD38X13 Sleeve 4 OSPREY-231 

235 Handlebar end cap 2 OSPREY-235 

239 Upright -Right 1 OSPREY-239 

242 Right upright lower cover ïRear 1 OSPREY-242 

243 Left upright lower cover ïFront  1 OSPREY-243 

244 Right side motor hood decorate cover 1 OSPREY-244 

248 ID45XL328XT3.0 foam grip 2 OSPREY-248 

251 Hand pulse sensor cover -Lower 1 OSPREY-251 

256 Console support frame 1 OSPREY-256 

257 Hand pulse sensor cover -upper 1 OSPREY-257 

258 Upright fix bolt cover-left 1 OSPREY-258 

259 Left upright lower cover ïRear 1 OSPREY-259 

261 Left side motor hood decorate cover 1 OSPREY-261 

262 Right Handlebar cover ïoutside 1 OSPREY-262 

263 Right Handlebar cover ïinside 1 OSPREY-263 

264 Left Handlebar cover ïinside 1 OSPREY-264 

265 Left Handlebar cover ïoutside 1 OSPREY-265 

267 Handlebar  2 OSPREY-267 

273 Upright ïLeft 1 OSPREY-273 

310 Tension bearing fix plate base  1 OSPREY-310 

313 Cushion  2 OSPREY-313 
317 2.0x17x99.5mm spring  1 OSPREY-317 
320 Rear transport wheel holder 1 OSPREY-320 
322 ID8X50X18X20.5 Rear transport wheel 2 OSPREY-322 

324 OD3.4 X L34 plastic bushing  2 OSPREY-324 

325 Soft drop shock 1 OSPREY-325 

328 Rear transport wheel frame 1 OSPREY-328 

329 Rear transport wheel cover 1 OSPREY-329 

330 T42-330 2 OSPREY-330 

331 Power switch board plate  1 OSPREY-331 

332 Power switch 1 OSPREY-332 

333 Power cord plug 1 OSPREY-333 

334 Spring 1 OSPREY-334 

335 Motor control board 1 OSPREY-335 
 
 
 



8 YOWZA OSPREY TREADMILL 

 

 PARTS LIST 
 

Item No. Description Qty. Part No. 

 

336 Connecting plate  1 OSPREY-336 

337 Transformer 1 OSPREY-337 

338 M8 Nut 1 OSPREY-338 

339 Rear elevation support tube cusion ring 2 OSPREY-339 

348 Front motor hood decorate cover ïRight  1 OSPREY-348 

353 Motor hood 1 OSPREY-353 

354 Soft drop shock holder nylon cover 1 OSPREY-354 

355 Soft drop locker  1 OSPREY-355 

357 Soft drop shock holder 1 OSPREY-357 

358 Lock pin  2 OSPREY-358 

359 Rear elevation support tube fix holder 2 OSPREY-359 

360 Rear elevation support tube fix plate 2 OSPREY-360 

361 Rear elevation support tube -Right 1 OSPREY-361 

362 Rear elevation support tube -Left 1 OSPREY-362 

365 Electronic protector 1 OSPREY-365 

366 Tension bearing fix plate 1 OSPREY-366 

367 Driving belt 1 OSPREY-367 

368 DC Motor 1 OSPREY-368 

369 Incline Motor  1 OSPREY-369 

371 Front motor hood decorate cover -Left 1 OSPREY-371 

372 Motor cover protect cushion - front 1 OSPREY-372 

373 ū8X17X1.5 Washer 11 OSPREY-373 

378 Motor Cover -Lower 1 OSPREY-378 

406 Left rear end cap ï lower 1 OSPREY-406 

409 Right rear end cap decorate cover  1 OSPREY-409 

424 M10 Spring 1 OSPREY-424 

432 OD23X39 Axle 1 OSPREY-432 

448 Non slip cushion 28 OSPREY-448 

450 Right side rail 1 OSPREY-450 

452 Left side rail 1 OSPREY-452 

455 Left rear end cap decorate cover  1 OSPREY-455 

456 Right rear end cap ï lower 1 OSPREY-456 

458 Right rear end cap ï upper 1 OSPREY-458 

459 Left rear end cap -upper 1 OSPREY-459 

469 Running belt 1 OSPREY-469 

470 M8X16-30X26 protector 8 OSPREY-470 

471 Running deck 1 OSPREY-471 

507 14.96X604.8 Rear roller shaft  1 OSPREY-507 

510 Folding tie rod spacer 1 OSPREY-510 

512 ū6X806.19-M6X50 pole 1 OSPREY-512 

514 Folding tie rod fix holder 1 OSPREY-514 

515 Folding tie rod handle 1 OSPREY-515 

517 Rear adjustment cushion 2 OSPREY-517 

518 Main frame bottom cover -lower 1 OSPREY-518 

520 Main frame bottom cover -upper 1 OSPREY-520 
 



http://www.yowzafitness.com/ 9 

 

 PARTS LIST 
 
 
 
 
 LIST 

 
Item No. Description Qty. Part No. 

 

525 Rear adjustment cushion holder 2 OSPREY-525 

532 11X18X24 bushing 2 OSPREY-532 

538 15XL400XT3.0 EVA sheet 1 OSPREY-538 

541 M6X12 Screw 2 OSPREY-541 

542 Main frame cross bar 1 OSPREY-542 

544 M6X10 Screw 2 OSPREY-544 

546 OD58X469mm Rear roller 1 OSPREY-546 

549 15X595mm Front roller shaft 1 OSPREY-549 

552 OD58X553mm Front roller 1 OSPREY-552 

554 OD76X25-ID15 transport wheel 2 OSPREY-554 

557 Front transport wheel frame  1 OSPREY-557 

558 6004 Bearing 2 OSPREY-558 

562 Main frame 1 OSPREY-562 

605 M6X70 Allen bolt 3 OSPREY-605 

702 Elevation motor power wire(Black) 1 OSPREY-702 

703 Elevation motor power wire(Red) 1 OSPREY-703 

704 Elevation motor power wire(White) 1 OSPREY-704 

705 Elevation and control board connect wire (Blue) 1 OSPREY-705 

706 Elevation and control board connect wire (Grey) 1 OSPREY-706 

709 Earth cable 1 OSPREY-709 

710 Two female head power cable (Red) 2 OSPREY-710 

711 Two female head power cable(White) 1 OSPREY-711 

712 Handle pulse wire 2 OSPREY-712 

713 Blue-grey two core power wire 2 OSPREY-713 

715 LOP of elevation motor 1 OSPREY-715 

716 Transfer wire 1 OSPREY-716 

717 8 PIN computer connect wire 1 OSPREY-717 

720 Hand pulse sensor wire 2 OSPREY-720 

801 M3X16 Screw 1 OSPREY-801 

802 M4X15 Screw 79 OSPREY-802 

807 ū8X14X2 Spring washer 13 OSPREY-807 

808 ū6X10X2 Spring washer 2 OSPREY-808 

812 M8 Thin Nut 12 OSPREY-812 

814 ū8.5X20.5X2 Curve washer 2 OSPREY-814 

816 ū4X9X2 washer 28 OSPREY-816 

817 M10X45 Bolt 1 OSPREY-817 

818 M8X20 Bolt 4 OSPREY-818 

819 M25 Spring 2 OSPREY-819 

820 M10 Nut 5 OSPREY-820 
821 M10X67 Bolt 1 OSPREY-821 
824 M8X65 Bolt 1 OSPREY-824 
825 M8 Spring  2 OSPREY-825 
827 M4.2X11 Screw 2 OSPREY-827 
828 M3X8 Screw  2 OSPREY-828 
830 ū16X26X2 Washer 2 OSPREY-830 
831 M15 Spring 2 OSPREY-831 
832 M10X53 Allen bolt 2 OSPREY-832 

 



10 YOWZA OSPREY TREADMILL 

 

 PARTS LIST 

 
Item No. Description Qty. Part No. 

 

833 ū8.5X17 Washer 2 OSPREY-833 

836 M20 C-clip 3 OSPREY-836 

837 M10X58 Bolt 4 OSPREY-837 

839 M4x12x12 Washer 2 OSPREY-839 

840 M3.5X16 Screw 4 OSPREY-840 

842 ū10X20X1.5 Washer 2 OSPREY-842 

843 M3X14 Screw 8 OSPREY-843 

845 M4.2X15 Screw  2 OSPREY-845 

847 M6 Nut 1 OSPREY-847 

860 ū6.5X12.6X1.25 Washer 3 OSPREY-860 

863 M8X38 Bolt 4 OSPREY-863 

864 M8X25 Screw 8 OSPREY-864 

865 M10X38 Bolt 2 OSPREY-865 

866 ū6.4X24X2 Washer 2 OSPREY-866 

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    
    
    
    

    

    

    

    

    

    

    

    

    

    
 
 
 



http://www.yowzafitness.com/ 11 

 

 
 

ASSEMBLY 

 
 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

(A) Remove your treadmill from the carton and place it on the floor in an open area. 
 
(B) Remove the treadmill and all the components and hardware from the box. 
 
(C) Check the quantities of all components and hardware with the component and hardware lists on pages 5-6. 
 
(D) After verifying inventory if there are any missing parts please contact Yowza fitness at 877-969-9240. 
. 
 
 

 



12 YOWZA OSPREY TREADMILL 

 

STEP1 ASSEMBLY 

 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

STEP2-A). Rotate the Uprights up to vertical position.  
STEP2-B). Using the M8x58mm Bolt (837) to secure the upright  
                  to frame by 6mm Allen Key(B). 
STEP2-C). Attach the Upright fix bolt cover-right (221) to the frame, then 
attach the Upright fix bolt cover-left (258) to the frame   
 
 
 
 

 

837 X4 
 

221 X1 
 

258 X1 
 

221
837

837

258



http://www.yowzafitness.com/ 13 

 

STEP2 ASSEMBLY 

 
 

 
 
 
 
 
 
 
 

 
 

 

STEP1-A). Rotate the Console up. 
 
STEP1-B). Using the M8X12 Allen head bolt (126) to secure the console 
Support tube to upright by 5mm Allen Wrench(D). 
 
STEP1-C). Attach the Handlebar (267)  into the Console Support Tube up , 

Using the M8X12 Allen head bolt (126) to fix them together by 5mm 
Allen Wrench(D) or 5mm Allen Key(A) 

 

 

126 X6 
 

267 X2 
 



14 YOWZA OSPREY TREADMILL 

 

STEP3 ASSEMBLY 

 
 
 
 

STEP3-A). Attached  the Left Handlebar coverïinside(264)  into upright, 
STEP3-B). Adjust the left handlebar inside cover position, keep the cover in the 
side of upright then push in. 
STEP3-C). Attached  the Right Handlebar coverïoutside(265)  into upright 
STEP3-D). Adjust the Right handlebar outside cover position, keep the plastic PIN 

is relative then push in. 
STEP3-E). Fixed #264 and #265 together using M3X14 Screw (843) 
 
STEP3-F). Repeat the same operation as 1-5 and assembly the right handlebar 
cover, first inside cover #263 then outside cover #262. 
 
Your treadmill is now fully assembled. 
 

 

843 X8 
 

264 X1 
 

265 X1 
 

262 X1 
 

263 X1 
 

 

843

264
263

262

265



http://www.yowzafitness.com/ 15 

 

ATTENTION ADJUSTABLE CUSHION 
  

 
 

How to adjust the level  for treadmill: 
You can adjust the Rear adjustment cushion as following show when you unfold treadmill on the floor 
 

 
 

2 1



16 YOWZA OSPREY TREADMILL 

 

 EXPLODED DIAGRAM 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

845

802

131

802 802

110

109

130

132

138

135

145

147

840

802

802



http://www.yowzafitness.com/ 17 

 

 EXPLODED DIAGRAM 

 
 
 
 
 
 
 
 
 

 
257

720

251

801

801

801

256

262

126

267

264 843126

126
265

273 239

244

221
231

837

242

802

231

261

267

235

248

126

235

248
263

243

259

258

802

837231

218802

802



18 YOWZA OSPREY TREADMILL 

 

 EXPLODED DIAGRAM 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



http://www.yowzafitness.com/ 19 

 

 EXPLODED DIAGRAM 

 
 
 
 
 
 
 
 
 



20 YOWZA OSPREY TREADMILL 

 

 EXPLODED DIAGRAM 

 
 
 
 
 
 

 
 

 



http://www.yowzafitness.com/ 21 

 

 WIRE DIAGRAM 

 
 
 
 

 

717

718

713

716

715

711

710

710

709

703

702

704

+

717

713

717

716

716

713

706

713

705

704

702

703

715

+

717

713

713

712

713

719 720

709

710

711



22 YOWZA OSPREY TREADMILL 

 

 FOLD UP/ UNFOLD UP 

 
 
 
 

 



http://www.yowzafitness.com/ 23 

 

 FOLD UP/ UNFOLD UP 

 
 
 
 

 



24 YOWZA OSPREY TREADMILL 

 

 TRANSPORT 

 
 
 
 

 

 

1

2

1 2



http://www.yowzafitness.com/ 25 

 

 CORRECT USE 

 
 
 
 

 
 

 

 

 

 

 

 

 

 

 
Correct biomechanical position: Please refer to left picture. Running straight on the treadmill is made easier by focusing 
on a fixed object in front of you in the room.  Run as if you wanted to approach the object. Always keep a distance which 
you can reach the front hand bar. 
 
Major exercise type: This equipment focuses on your lower body, and it can train your thigh and shank muscles 
 
Important: Incorrect/excessive training can cause health injuries. 

 

 



26 YOWZA OSPREY TREADMILL 

 

 MAINTENANCE 

 
HOW TO MAINTAIN THE  OSPEREY TREADMILL: 

 

Proper maintenance is very important to ensure your treadmill is always in top working condition.  Improper maintenance could 

cause damage or shorten the life of your treadmill and exceed the LIMITED WARRANTY coverage. 

 

¶ Important: DO NOT use abrasives or solvents to clean the treadmill.  To prevent damage to the computer, keep liquids 

away and keep it out of direct sunlight. 

 

¶ Inspect and tighten all parts of the treadmill regularly.  Replace any damaged or worn parts immediately. 

 

BELT ADJUSTMENT: 

 
ALL BELT ADJUSTMENTS ARE CONSIDERED MAINTENANCE, AND ARE THE RESPONSIBILITY OF THE END USER. 

Belt adjustment and tension performs two functions: adjustment for tension and centering.  The running belt has been adjusted 

properly at the factory. However transportation, uneven flooring or other unpredicted reasons could cause the belt to shift off center 

resulting in the belt rubbing on the plastic side rail or end caps and possibly causing damage to the equipment.  To adjust the belt 

back to itôs proper position please follow the directions below: 

 

¶ Walking belt has shifted to the left:  First unplug the power cord from the surge protector.  Using the hex key provided, 

turn the left rear roller adjustment bolt 1/4 turn in the clockwise direction.  Plug the power cord back into the surge 

protector and run the treadmill at 2.5 mph.  You should see the belt start to correct itself, moving back towards the center.  

Repeat the above procedure until the walking belt is centered.  It may be necessary to set walking belt tension once you 

have completed this procedure if the belt feels like it is slipping while walking. Refer below to the "Walking belt slipping" 

instructions. 

 

¶ Walking belt has shifted to the right:  First unplug the power cord from the surge protector.  Using the hex key provided, 

turn the right rear roller adjustment bolt 1/4 turn in the clockwise direction.  Plug the power cord back into the surge 

protector and run the treadmill at 2.5 mph.  You should see the belt start to correct itself, moving back towards the center.  

Repeat the above procedure until the walking belt is centered.  It may be necessary to set walking belt tension once you 

have completed this procedure if the belt feels like it is slipping while walking. Refer below to the "Walking belt slipping" 

instructions. 

 

¶ Walking belt is slipping:  First unplug the power cord from the surge protector.  Using the hex key provided, turn both the 

left and right rear roller adjustment bolts the equal amounts , 1/2 turn in the clockwise direction.  Plug the power cord back 

into the surge protector and run the treadmill at 2.5 mph.  You should now walk on the belt to determine if the belt is still 

slipping. Repeat the above procedure until the walking belt is not slipping.  The tension should be just tight enough not to 

slip. If proper tension cannot be achieved within four attempts please contact Yowza Fitness Technical Support.  Belt 

centering may be necessary once you have completed the tensioning procedure. 

 

WARNING! Do not over tighten rollers!  This will cause premature roller bearing failure! 

 

 

 

 

 

Right and left tension bolts are located at the 
rear of the treadmill. 

 



http://www.yowzafitness.com/ 27 

 

 MAINTENANCE 

 
CLEANING: 

 

Routine cleaning of your treadmill will extend the product's life.  

 

¶ Warning: To prevent electrical shock, be sure the power to the treadmill is OFF and the power cord is unplugged from the 

wall electrical outlet before attempting any cleaning or maintenance.   

 

¶ Important: DO NOT use abrasives or solvents to clean the treadmill.  To prevent damage to the computer, keep liquids 

away and keep it out of direct sunlight. 

 

¶ After each workout:  Wipe off the console and other treadmill surfaces with a clean, water dampened soft cloth to 

remove excess perspiration.   

 

¶ Weekly:  Use of a treadmill mat is recommended for ease of cleaning.  Dirt from your shoes contacts the belt and 

eventually makes it to underneath the treadmill.  Vacuum underneath treadmill once a week. 

 

DECK LUBRICATION: 

 

The walking belt has been pre-lubricated at the factory.  However, it is recommended that the running deck be checked periodically 

for lubrication to ensure optimal treadmill performance.  Your treadmill should not have to be lubricated usually within the first 400 

hours of use.   

 

Every 2 months of operation lift the sides of the walking belt and feel the top surface of the running deck as far as you can reach.  If 

you feel signs of silicone, no further lubrication is required.  If it feels dry to the touch, follow the instructions below. 

 

 

To apply lubricant under the walking belt: 

 

1. Position the walking belt so that the seam is located on top and in center of the walking board. 

 
2. Insert the spray nozzle into the spray head of the lubricant can. 

 

3. While lifting the side of the walking belt, position the spray nozzle between the walking belt and the board approximately 6" 

from the front of the treadmill and as far to the center as possible.  Apply the silicone spray to the walking board, moving 

from the front of the treadmill to the rear.  Repeat this on the other side of the belt.  Spray approximately 1/4 bottle 

(supplied with treadmill) each time. 

 
Allow the silicone to "set" for 1 minute before using the treadmill. 
 

 
 

Spray lubricant from to back. 
 



28 YOWZA OSPREY TREADMILL 

 

 IMPORTANT STEPS 

  Warning: 

 
Before using this product, please consult your personal physician for a complete physical examination.  Frequent and strenuous 
exercise should be approved by your doctor first.  If any discomfort should result from your use of this product, stop exercising and 
consult your doctor.  Proper usage of this product is essential.  Please read your manual carefully before exercising. 
 
Please keep all children away from the equipment during use and when equipment is unattended. 
 
Always wear appropriate clothing, including athletic shoes, when exercising.  Do not wear loose clothing that could become caught 
during exercising. 
 
Make sure that all bolts and nuts are tightened when equipment is in use.  Periodic maintenance is required on all exercise 
equipment to keep it in good condition. 
 
Before beginning:  

 
How you begin your exercise program depends on your physical condition.  If you have been inactive for several years, or are 
severely overweight, you must start slowly and increase your time gradually, a few minutes per week. 
 
Initially you may be able to exercise only for a few minutes in your target zone.  However, your aerobic fitness will improve over the 
next six to eight weeks.  Donôt be discouraged if it takes longer.  Itôs important to work at your own pace.  Ultimately, youôll be able 
to exercise continuously for 30 minutes.  And the better your aerobic fitness, the harder you will have to work to stay in your target 
zone.  But remember these essentials: 
 

¶ Contact your physician before starting a workout or training program.  Have your doctor review your training and diet 
programs to advise you of a workout routine you should adopt. 

 

¶ Begin your training program slowly with realistic goals that have been set by you and your doctor. 
 

¶ Supplement your program with some type of aerobic exercise such as walking, jogging, swimming, dancing and/or 
bicycling.  Monitor your pulse frequently.  If you do not have an electronic heart rate monitor, have your physician show 
you the proper way to manually check your pulse by using your wrist or neck.  Establish your target heart rate based on 
your age and condition. 

 

¶ Drink plenty of fluids during the course of your routine.  You must replace the water content lost from excessive exercising 
to avoid dehydration.  Avoid drinking large amounts of cold liquids.  Fluids should be at room temperature when 
consumed.  

 
 

 

 


